Service Manual

TG4 & TG110

MODELS

TG4

TG4 SB
TG110
TG110 SB

Model TG4 Model TG110

- NOTICE -

This manual is prepared for the use of trained Service Technicians and should
not be used by those not properly qualified. If you have attended a training
for this product, you may be qualified to perform all the procedures in this

manual.

This manual is not intended to be all encompassing. If you have not attended a
training for this product, you should read, in its entirety, the repair procedure
you wish to perform to determine if you have the necessary tools, instru-
ments and skills required to perform the procedure. Procedures for which you
do not have the necessary tools, instruments and skills should be performed
by a trained technician.

Reproduction or other use of this Manual, without the express written consent of
Fri-Jado, is prohibited.

W ERTs,r \WTER T84

0 r|'jado 47,4"0'“_\9" LisTED
torm 9124233 rev. 01/2017

WWW.FRIJADO.COM



] fri-jado
This manual cover: tha felloywing units.
Part number | Model Remarks
9049100 G4anM NO7PNOYO0 -
9049110 TG-4M 230V SB ' | 13A Solid back -
9049120 TG-4M 208V PT
9049130 TG-4M 230V SB C UK 13A Solid Back, coated parts
9049140 TG-4M 200V +MB JPN
9049019 TG-110-M Eurogrill
9049021 TG-110-M Eurogrill JPN
9049023 TG-110-M 13A/SB
9049026 TG-110-M 230V/SB
9049029 TG-110-M Eurogrill AUS
9049041 TG-110-M-Eurogrill coated parts
9049049 TG-110-M 208V USA
9049051 TG-110-M 13A/SB C 13A Solid Back, coated parts

Page 2

Service Manual Turbo Retall Combl.  torm 91253844 rev. 01/201/



_Versions_
Version |lIssue date Naraiks
dd/mm/yy
1607 22/07/2016 | First release
1701 16/01/2017 | Minor updates in exploded views and electrical drawings

Service Manual Turbo Retall Combi. torm 9125344 rev. 01/201/

Page 3



80 TABLE OF CONTENT
** fri-jado SES :
INDEX

[ T [ (s 3 (P 4

General Technical Data TG4 & TGTT0 ....cccccerrrrrrrrrressnssssssssssssnss sssssssnssssnnssnsssssssnsssnsssssssnsssssssnssnnssnnnsnnnnnn 6
BN KO AN g o I K€ T K=Yel o oY= ] B D= | = TR 6

Service Instruction Blower TG4 and TG170. .. ...l voeveercoeiie v e dan LR N 8

Service Instruction Heating el. TG4 and TGTIU ... cciiiiiicciriicsrr e see e e sss e s s snr e s ssne e s s mn e s s s samnnneas 9

Service Instruction Rotor motor TG4 and TG 110 ... eeceeeceeeee e e e e e s e e e e e e e nnnes 10

Exploded views and partslists TG4 & TGT10........ccccccceeimririiscismmeereressssssssnsese e s s e s s s s ssssmssssesessssssssnnnsssesees 12
TG110 And TG4, El@CtriCal Parts.....cceiccieeeieeiiiieeeiiee e eeeee et e e e e e e e e e snne e e e e essae e e e ensnaeeeennnneeas 12
TG110 and TG4, Partslist Electrical Parts ...t 13
LI I O I T o Yo .3 14
B IR O T - T € [ Y o D Yo Yo | & TR 15
I T Yo - 16
B I T =Y £ 1 A Lo Yo Y PR 17
TGT110 and TG4, HTUMINATION coceeeeee ettt e e e e e e et a e e e s e eeeeeesaaa e sessesesssssanaesasearenes 18
TG110 and TG4, Partslist HIUMINATION c.ceuue et e e e e s e e e s s e e raaeseeraneneens 19
B ICC R I OJ=Y aTo IR K7 T o i o Y PR 20
IR KO =T Lo I T T oY o 4 [Ty Al 2 X o 21
TGT110 @Nd TG4, HeEATING c..uueeiiiieiiiee ettt e et e et e e e e s e e e e s abe e e e e e nse e e e e e nneeeeeanneeeean 22
TG110 And TG4, Partslist HEating......occueeii ittt ee s 23
NN I KO =T Lo I T Y oY==y f 1 =] =1 PR 24
TG110 and TG4, Partslist SNEEt METAl......cooueeeieeiieeeeeeeeee e e e e e e e e e e e e eeees 25
R I KO =T Yo I KT T [ YU 1 =1 o o Y o TR 26
TG110 and TG4, Partslist INSUIQTION .....coeeeeiieeee e e r e e e ra e e e s e e e e e rnaa e 27

Electrical diagrams TG4 and TGT10 ......ccciiimerrimrinimrinsesssss s sssss s s s s ss s s ns s sann e sanesasas 28
Circuit diagram TG4 and TGTT0 230V .....ueiiiiiiiiiieeeeiiiee e sree e erree e e e ssae e e e e s ssee e e s e ssaeeseesnsaeeseesseeeesnnns 28
Wiring diagram TG4 and TGTT0 230V ..o i e e e e e e e s e ene e e e e e nne e e e senneeeean 29
Circuit diagram TG4 and TGTT0 208V ....coocueiiiiiieeiireeeree e e e e s en e s nr e e e enneeenes 30
Wiring diagram TG4 and TGTT0 208V .....ccccccuiieiiiiiieeeeiiiee e esreee e s e e e sssee e s s snaeee s sssseeesessseeeesasneens 31
Circuit diagram TG4 SB (SOld DACK) ..eeeeiieiee e e e e e e 32
Wiring diagram TG4 SB (SOlid DACK) ......eeeiiiiiiiieeiee e e 33
Circuit diagram TG110 SB (SOlid BaCK) .......ueeiiiiieiieee e 34
Wiring diagram TG110 SB (SOlid DaCK) .....eeeiiieiiie et 35

Page 4 Service Manual Turbo Retall Combl.  torm 91253844 rev. 01/201/



TABLE OF CONTENTS It Sy

%
@i%@

Service Manual Turbo Retall Combi.  torm 9125844 rev. 01/201/ Page 5



GENERAL TECHNICAL DATATG4 & TG110

Model TG 4M TG 4M SB I_TG 110M TG 110M SB

Dimensions TRTZ7IOH /EIRTH

- Width 825 mm 825—an .’ o —825 mm‘ - 825 mm

- Depth 540 mm 540 mm 500 mm 500 mm

- Height 750 mm 750 mm 750 mm 750 mm

Weight

- Gross 87 kg 87 kg 87 kg 87 kg

- Net 75 kg 75 kg 75 kg 75 kg

Maximum ambient 35°C 35°C 35°C 35°C

temperature

Sound pressure < 70 dB(A) < 70 dB(A) < 70 dB(A) < 70 dB(A)

Electrical installation

- Voltage 3~ 200-230V 3~ 200-230V 3~ 200-230V 3~ 200-230V
3N~ 400/230V 3N~ 400/230V 3N~ 400/230V 3N~ 400/230V
TN~ 230V TN~ 230V 1N~ 230V 1N~ 230V

- Frequency 50/60 Hz 50/60 Hz 50/60 Hz 50/60 Hz

- Required power |5200 W 3100 W 5200 W 3100 W

Plug’ CEE-form 16 A CEE-form 16 A/ 2 pole | CEE-form 16 A CEE-form 16 A/ 2 pole

+ PE + PE
Length of power cable | 2,20 m 2,20 m 2,20 m 2,20 m
approx.

1) Depending on Country

General technical data TG4 and TG110 form 9124234 rev. 01/2017

Page 6



General Technical Data TG4 and TG110 ,23"‘

%
@i%@

General technical data TG4 and TG110 form 9124234 rev. 01/2017 Page 7



f; iado SERVICE INSTRUCTION BLOWER TG4 AND TG110

| Remove the rotor

2 Remove the side panel

S nemove 4 screws.

4 Lift and slide off the top panel.

/ 5 Remove the blower panel
1 L4

6 Unscrew the wingnut (left threa-

ded) and take out the fan blade.

7 Disconnect the wire from the

@ lamp connection.

8 Disconnect the wire from the

S
RN
8
J

terminal block.

@ White wires

Blower 9070581 in
208V models only.
thermistor protected

Black wires

‘Page 8 Service instructions TG4 and TG110  form 9124237 rev. 01/2017



-
-

SERVICE INSTRUCTION HEATING EL. TG4 AND TG110 /3®%"
fri-jado

P
o
(]

/
J

1 Remove the side panel.

2 Renove the rotor.
3 Remove the blower panel.
1 Unszrew tne c2nrection nuts.

5 Take off the wires.

6 Unscrew the suspension nut and take care
of the spacer.

7 Slide the heating element inwards.

8 Bend the rods towards each other.

9 Move the heating element downwards out

of the suspension clip.

7‘:,)\"_'_
&

S NAY/
V=
\

Partnr. [ Power/Volt | Q Comment
9175008 | 900W 230V |59 Q [ SB Only
9040015 | 1,5 kW 230V | 35 Q [ 230V version
9040625 | 1,5 kW 208V | 29 Q [ 208V version

Service instructions TG4 and TG110 TG4 and TG110 form 9124238 rev. 01/2017 Page 9



. doSERVICE INSTRUCTION ROTOR MOTOR TG4 AND TG110

ri-ja

the terminal block.

fan blade
5 Disconnect the motor from

< | cosen th2 screw and remove the

2 Remove the side panel

3 Remove the Air guide

6 Remove the motor

1 Remove the rotor

i /

T ©

A

form 9124239 rev. 01/2017

Service instructions TG4 and TG110

Page 10



[

ri-jado

Service Instructions

o
o
[ ]

/
J

-y

Electrical information.

M1/2 White

14
Fuse in 208V
F2
oA ¢ models orii

2,5 uF —
10 g4 M1/2 |White /
T g | White (8) w1
V]
19 20 2 n \
/
25 28 10 M1/1|Brown - - .
M1/3 White (A)

o

(00 mo)

Insulation test

500V !

In TG 110 models only.
208V models untill serial number 100041311
230V models untill serial number 100071216

14 Fuse in 208V

R models only
b M1/2 Brown
4 uF O

L—a ]lg 14 M1/2 | Brown
a M1/3|Black

19 20 22 n

Yellow = PE &+

25 28 10 M1/1|Orange
LO |

Service instructions TG4 and TG110 TG4 and TG110 form 9124239 rev. 01/2017 Page 11



EXPLODED VIEWS AND PARTSLISTS TG4 & TG110

AU\ C R/ 8 \U,
\Xv %/ %/f v

866

LK - T VW\ @ .8 &=,
o o &4

“ & @D -
X 220 2O

*TG110 Solid Back Only

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 12



EXPLODED VIEWS AND PARTSLISTS FLL
** fri-jado
Pos | partnr. Description VO :]t; a1} ,'..T -r‘-l ority Comment
1 9070581 Fan G2S150AB56.42 XD 230V 60Hz wire 550mm | 1 pc 1 Thermistor protected.
ST T AN TIes s 208V models only
1 9070125 Fan G2S150AB08 43 50 Hz 220V wire 550mm | pc 1
9175008 Heating element 900W 230V 2 pc 1 Only in Solid Back
9040015 Heating element 1,5 kW 230V 2 pc 1 only in Pass Through
9040625 Heating element 1,5 kW 208V 2 pc 1 USA & JPN only
3 9110023 Lamp holder quartz lamp 2 pc 2
4 9056082 Quartz lamp 1000W 220...250V infra-red IRKL 1 pc 1
5 9171135 Lamp holder excl. Glass 5 pc Only in Solid Back
6 3701052 Lamp halogen 20W 5 pc Only in Solid Back
7 9171136 Glass-pane for lampholder 5 pc Only in Solid Back
8 9171135s | Lamp holder incl. glass 5 pc 2 TG110 SB only
9 3701026 Transformator halogeen HTM 105 230/240 Vac 1 pc 2 Only in Solid Back
10 9173005 Drive motor 1,5 RPM (from serial number 1 pc 1
100071217)
11 9077101 Capacitor 2,5 pF 1 pc 1
12 9172078 Blade fan 150 mm for STG 1 pc
17 9070531 Thermostat 50-250°C, 1-pole 2 pc 1
18 [ 9178508s | Knob, thermostat, ass. 2
19 19040463 Clock MI2R 107 120 MN 1 pc 1
20 9178506s Knob, Timer switch, ass 2
21 9172056 Switch main 1 pc
22 [ 9178507s | Knob, Main switch, ass 2
23 | 3500069 Contactor ABB A-09-40-00 230V 1 pc 2
24 19040374 Terminal block 4-pole OK501-4 ABC 1 pc
25 | 9044564 Terminal block G10/3 1-2-3, polyamide 1 pc
26 9044572 Terminal block G10/3 4-5-6, polyamide 1 pc
27 19044580 Jumper copper, G10/3 block 4 pc
9222076 Strain relief M20 1 pc Only in Solid Back
9261022 Cable gland M25 1 pc only in Pass Through
31 9222077 Nut for cable gland 1 pc Only in Solid Back
31 9261023 Nut for cable gland 1 pc only in Pass Through
32 19070028 Power cord L=3m HO7RN-F 5G2,5 QMM zwart 1 pc only in Pass Through
33 19091383 Power cord length 3 m black 1 pc Only in Solid Back
34 13501008 Mains supply cable for UK 13Amp 1 pc Only in United Kingdom
35 9172403 Power cord L=100inch type 15-20P 1 pc Only in USA and Japan
38 19172298 Knob rear plate, 250°C 1 pc
39 [ 9172296 Knob rear plate, 120 min. 1 pc
40 9172297 Knob rear plate 1 pc
41 9172050 Cover knob 3 pc
42 19172022 Knob control 3 pc
43 19172052 Anti-rotation ring for control knob 3 pc
44 19110802 Seal 403C silicone 80+/-5C shore 3 pc
50 [ 9077088 Rail mounting, for magnetic switch 1 pc

800 -999 => For Fasteners, see next pages

Exploded views TG4 and TG110 form 9124235 rev. 01/2017 Page 13



EXPLODED VIEWS AND PARTSLISTS

-jado

TG110, DOORS

/

*When no doorhandle <----

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 14



EXPLODED VIEWS AND PARTSLISTS

FEXS
; [ )
[ ]

e

fri-jado

TG110, PARTSLIST DOORS

Pos | partnr. Description ) -Lu._)’ 53_ r\i !-l"T_ _l.;nt Priority | Comment
75 9175096 Plate hinge, door 1 1 pc
76 9175094 Plate hinge, cabinet TR _1 TUR _?> [ TR
77 | 0602072 | Collar bearing 6/10 x 6 brass B v o -
78 19045099 Pin hinge, angle 1 2 pc
79 9077054 Glass-pane 1 2 pc
80 9048518 Door operator side 1 2 pc
81 9041053 Holder magnetic block 1 2 pc
82 19040081 Magnet 50x9x6 mm 8 16 pc
83 [9040243 Handle 1 2 pc 1if ST
84 19040031 Base for handle 2 4 pc 2if ST
85 9175151 Plate hinge, back door 0 1 pc
86 9175150 Plate hinge, back cabinet 0 1 pc
90 0018647 Spacer drawing 001.8647 8mm 4 8 pc
91 9044378 Pressure-nail 615 T=2-6,5 D=12 H=2,0 zwart |0 0 pc 2if ST
PT: 2 Doors 2 handles
ST: 2 Doors 1 handle
SB: 1 Door 1 handle
Fasteners
Pos | Part number | Description Qty Pos | Part number | Description Qty
800 |4280107 Bolt M6x20 ZP 888 6962153 Washer mudwing repair M6x1,5,
801 | 4289559 Washer serrated lock,ext. teeth DIN Elec. Galv. Steel
6798, M6x0,6 galv. 890 (9172053 Nut-plate 14079 M5 zi.s
804 [ 4285092 Nut hexagon self-locking 894 (0211520 Screw hexagon head M5x12
805 4288232 Screw mushroom head, with flange 895 |[0144359 Locknut M5, SS
MSx12, A2 896 | 4285408 | Nut hexagon domed cap DIN 1587
812 19087570 Nut hexagon, tenziloc DIN 985 M5, M5x10, Brass nickle plated
galv. 898 [9073987 | Washer M8, SS 08x@25
829 | 4280558 Screw M5x16, SS Slotted wide head 002 | 4288319 Screw taptite pan head, Pozidriv,
833 [ 0142307 Nut M4, SS M6x20, galv.
834 (4311110 Washer plain, d2 3 x d1 SS A2 DIN 908 [ 9006930 Lockwasher M4, countersunk SS
9021 M5x1,2, A2 serrated
835 [ 0142111 Washer plain DIN 125 M6x1,6, A2
837 | 0195910 Nut hexagon domed cap, brass, 910 4287520 g}/:sher plain DIN 125 M4x0,8, Mes-
nickel plated DIN 1587 M6 g
847 | 9070688 | Screw hexagon head DIN 933 94285020 | Rut hexagon DIN 934 Mx3,2, Brass
M8x12, A2
864 |[4285319 Screw hexagon head, drilling, collar 915 | 8047381 Washer mudwing repair Méx1,5, A2
DIN 7504, 4,8x13, galv. 936 |[9073149 Nut wing nut M6, A2 2
866 | 4287620 Screw pan head tapping, Philips DIN 946 | 4286728 Screw , socket head cap DIN 916
7981, 4,2x13, nickle pl. 949 | 0142975 | Screw socket head cap M6x20,A2 | 6
877 14285135 8?,{167W5Ba(§ft't,\,‘f5;‘féag§3_head flange 950 | 4285120 | Screw tapite, thread roling DIN 7500
880 | 9008178 | Screw hexagon head DIN 933 M5x8, 951 8071043 | Nut hexagon flange, knurled
A2 952 |6962187 Washer mudwing repair M8x1,5,
881 | 0141246 | Screw hexagon head M6x12, A2 Elec. Galv. Steel
885 | 4288324 Screw button head Mdx8, A2 953 | 0197807 Screw cheese head M4x30 galv.

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 15




33"‘ EXPLODED VIEWS AND PARTSLISTS

TG4, DOORS

1
/ \ / Back

P
7
g‘;

;? \%
\8
§

/;@\
©
(&3]

*

bl
-7

™
Al

o 902" gt

*Pass Through only <---- L

See Through
fasteners

AR

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 16



- o

EXPLODED VIEWS AND PARTSLISTS ,0°°
** fri-jado
Pos | partnr. Description ) -Lu._)’ \3-3_'-(4{ -'HT_ —Lu-m Priority | Comment
75 9175272 Hinge top 1 1 pc
76 | 9175273 | Hinge top, casco TRITZIUR /IR
77 | 0602072 | Collar bearing 6/10 x 6 brass B b v ol P o -
82 9070141 Magnet 50x19x6 mm 6 12 pc
83 [ 9040243 Handle 1 2 pc 1ifPT
84 9040031 Base for handle 2 4 pc 2ifPT
85 9175275 Hinge top, back 0 1 pc
86 9175276 Hinge top, casco back 0 1 pc
92 9178313s | Ass. Outer Door TG-4M PT 1 2 pc
93 9178304s | Ass. Inner Door TG-4M 1 2 pc
94 19178303s | Ass. Outer Door TG-4M ST 1 2 pc
96 | 3702342 Collar bush, PTFE 10x5x3,5 4 4 pc 1
95 19174680 Washer @5,2x@20 2 4 pc 2ifPT
PT: 2 Doors 2 handles
ST: 2 Doors 1 handle
SB: 1 Door 1 handle
Fasteners
Pos | Part number | Description Qty Pos | Part number | Description Qty
800 |4280107 Bolt M6x20 ZP 888 6962153 Washer mudwing repair M6x1,5,
801 | 4289559 Washer serrated lock,ext. teeth DIN Elec. Galv. Steel
6798, M6x0,6 galv. 890 (9172053 Nut-plate 14079 M5 zi.s
804 [ 4285092 Nut hexagon self-locking 894 (0211520 Screw hexagon head M5x12
805 4288232 Screw mushroom head, with flange 895 |[0144359 Locknut M5, SS
Mox12, A2 896 | 4285408 | Nut hexagon domed cap DIN 1587
812 19087570 Nut hexagon, tenziloc DIN 985 M5, M5x10, Brass nickle plated
galv. 898 |9073987 | Washer M8, SS 28x@25

829 | 4280558 Screw M5x16, SS Slotted wide head

902 |4288319 Screw taptite pan head, Pozidriv,

833 [ 0142307 Nut M4, SS M6x20, galv.
834 (4311110 Washer plain, d2 3 x d1 SS A2 DIN 908 [ 9006930 Lockwasher M4, countersunk SS
9021 M5x1,2, A2 serrated

835 [ 0142111 Washer plain DIN 125 M6x1,6, A2
837 (0195910 Nut hexagon domed cap, brass,

910 4287520 Washer plain DIN 125 M4x0,8, Mes-

nicke! plated DIN 1587 M6 sing
847 | 9070688 | Screw hexagon head DIN 933 94285020 | Rut hexagon DIN 934 Mx3,2, Brass
M8x12, A2 Al

915 | 8047381 Washer mudwing repair M6x1,5, A2

864 | 4285319 Screw hexagon head, drilling, collar

DIN 7504, 4.8x13, galv. 936 | 9073149 | Nutwing nut M6, A2 2
866 | 4287620 Screw pan head tapping, Philips DIN 946 | 4286728 Screw , socket head cap DIN 916

7981, 4,2x13, nickle pl. 949 | 0142975 | Screw socket head cap M6x20,A2 | 6
877 14285135 gf,(f;“gt()ag’mw?&‘fgagglc head flange 950 | 4285120 | Screw tapite, thread roling DIN 7500
880 | 9008178 | Screw hexagon head DIN 933 M5x8, 951 8071043 | Nut hexagon flange, knurled

A2 952 |6962187 Washer mudwing repair M8x1,5,
881 | 0141246 | Screw hexagon head M6x12, A2 Elec. Galv. Steel
885 | 4288324 Screw button head M4x8. A2 953 10197807 Screw cheese head M4x30 galv.

Exploded views TG4 and TG110 form 9124235 rev. 01/2017 Page 17



/

L EXPLODED VIEWS AND PARTSLISTS
** fri-jado

TG110 AND TG4, ILLUMINATION

. -9

TG-110 21 a7

TG4 SB only > L8P

833 SRV

N | Vi ,/%

TG-110 PT
and TG4

Page 18 Exploded views TG4 and TG110 form 9124235 rev. 01/2017



- o

EXPLODED VIEWS AND PARTSLISTS ,0°°®
** fri-jado
Pos | partnr. Description VO :]E a1 | ,".E r-i iority Comment
3 9110023 Lamp holder quartz lamp 2 pc 2
4 | 9056082 | Quartz lamp 1000W 220..250Vir a-rd RS- |* ,oc oL
5 | 9171135 | Lamp holder excl. Glass A - " Tonyinse
6 3701052 Lamp halogen 20W 5 pc Only in SB
7 9171136 Glass-pane for lampholder 5 pc Only in SB
8 9171135s | Lamp holder incl. glass 5 pc Only in SB
9 3701026 Transformator halogeen HTM 105 230/240 Vac 1 pc Only in SB
49 | 9175291 Cover plate, hole 2 pc Only in SB
Fasteners
Pos | Part number | Description Qty Pos | Part number | Description Qty
800 |4280107 Bolt M6x20 ZP 888 6962153 Washer mudwing repair M6x1,5,
801 | 4289559 Washer serrated lock,ext. teeth DIN Elec. Galv. Steel
6798, M6x0,6 galv. 890 (9172053 Nut-plate 14079 M5 zi.s
804 [ 4285092 Nut hexagon self-locking 894 (0211520 Screw hexagon head M5x12
805 4288232 Screw mushroom head, with flange 895 |[0144359 Locknut M5, SS
Mox12, A2 896 | 4285408 | Nut hexagon domed cap DIN 1587
812 19087570 Nut hexagon, tenziloc DIN 985 M5, M5x10, Brass nickle plated
galv. 898 |9073987 | Washer M8, SS 28x@25
829 [ 4280558 Screw M5x16, SS Slotted wide head 002 | 4288319 Screw taptite pan head, Pozidriv,
833 [ 0142307 Nut M4, SS M6x20, galv.
834 (4311110 Washer plain, d2 3 x d1 SS A2 DIN 908 [ 9006930 Lockwasher M4, countersunk SS
9021 M5x1,2, A2 serrated
835 [ 0142111 Washer plain DIN 125 M6x1,6, A2
837 | 0195910 Nut hexagon domed cap, brass, 910 4287520 g}/:sher plain DIN 125 M4x0,8, Mes-
nickel plated DIN 1587 M6 g
847 | 9070688 | Screw hexagon head DIN 933 94285020 | Rut hexagon DIN 934 Mx3,2, Brass
M8x12, A2
864 |[4285319 Screw hexagon head, drilling, collar 915 | 8047381 Washer mudwing repair Méx1,5, A2
DIN 7504, 4,8x13, galv. 936 |[9073149 Nut wing nut M6, A2 2
866 | 4287620 Screw pan head tapping, Philips DIN 946 | 4286728 Screw , socket head cap DIN 916
7981, 4,2x13, nickle pl. 949 | 0142975 | Screw socket head cap M6x20,A2 | 6
877 14285135 Sf,{le7W5th(§’,t't,v‘f5;‘féag§C_head flange 950 | 4285120 | Screw tapite, thread roling DIN 7500
880 | 9008178 | Screw hexagon head DIN 933 M5x8, 951 8071043 | Nut hexagon flange, knurled
A2 952 |6962187 Washer mudwing repair M8x1,5,
881 | 0141246 | Screw hexagon head M6x12, A2 Elec. Galv. Steel
885 | 4288324 Screw button head Mdx8, A2 953 | 0197807 Screw cheese head M4x30 galv.

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 19




33"‘ EXPLODED VIEWS AND PARTSLISTS

TG-110 Only

\

In 2007
from ser nr

Page 20 Exploded views TG4 and TG110 form 9124235 rev. 01/2017



\
[
[

EXPLODED VIEWS AND PARTSLISTS ,0°°
. ** fri-jado
TG110 AND TG4
Pos | partnr. | Description Ly it 21 ority Comment
10 [ 9173005 | Drive motor 1,5 RPM (from serial number 100071217) | 1 pc 1
11 9077101 | Capacitor 2,5 uF C 91" _'_“ ) e . ;_‘ _____ b
12 9172078 | Blade fan 150 mm for STG y pc 1
51 9070565 | Drive motor (untill serial number 100071216) 1 pc TG-110 only
52 19070206 | Drive head (untill serial number 100071216) 1 pc TG-110 only
53 9171084 | Capacitor 4uF TG-110 only
99 9040154 | Rotor ass., coated
100 [ 9170571 | Rotor shaft, welding ass. 1 pc
100 [ 9172250 | Rotor shaft coated, welding ass.
9175000 | Rotor disc 3 mm / 4-spits 2 pc
9175016 | Rotor disc coated, 3 mm / 4-spits
102 | 9172062 | Axle support 12mm 1 pc
103 | 9174753 | Cover fan 1 pc
104 | 9170656 | Ass. motorsupport 1 pc
105 [ 9174749 | Mounting plate engine 1 pc
106 [ 9073131 [ Ring-Virgin-PTFE 62 x 45 x 6 mm VLG 1 pc
107 19294083 | Shim fan 4 pc
110 | 9079250 | Spit set TG 101 packed per 4 pcs
110 [ 9010549 | Spit double TG101/220, STG 5
1M1 | 9172112 | Chickenrack STG5
112 19010387 | Basket TG101/220,STG5
13 [ 9112472 | V-spit TG101/220, STG5
115 | 9045073 | Mounting plate motor (untill serial number 100071216) TG-110 only
Fasteners
Pos | Partnr. | Description Qty Pos | Partnr. | Description Qty
800 | 4280107 | Bolt M6x20 ZP 888 | 6962153 | Washer mudwing repair M6x1,5, Elec.
801 | 4289559 | Washer serrated lock ext. teeth DIN 6798, Galv. Steel
M6x0,6 galv. 890 | 9172053 | Nut-plate 14079 M5 zi.s
804 [ 4285092 | Nut hexagon self-locking 894 [ 0211520 | Screw hexagon head M5x12
805 | 4288232 | Screw mushroom head, with flange M5x12, 896 | 4285408 | Nut hexagon domed cap DIN 1587 M5x10,
A2 Brass nickle plated
812 | 9087570 | Nut hexagon, tenziloc DIN 985 M5, galv. 898 | 9073987 | Washer M8, SS ¢8x@25
833 (0142307 | Nut M4, SS 902 4288319 | Screw taptite pan head, Pozidriv, M6x20,
834 | 4311110 | Washer plain, d2~ 3 x d1 SS A2 DIN 9021 galv.
Mb5x1,2, A2 908 9006930 | Lockwasher M4, countersunk SS serrated
835 | 0142111 | Washer plain DIN 125 M6x1,6, A2
837 | 0195910 | Nut hexagon domed cap, brass, nickel 910 [ 4287520 | Washer plain DIN 125 M4x0,8, Messing
plated DIN 1587 M6 911 | 4285020 | Nut hexagon DIN 934 M4x3,2, Brass Cu2/
847 19070688 | Screw hexagon head DIN 933 M8x12, A2 Cu3
864 | 4285319 | Screw hexagon head, drilling, collar DIN 915 | 8047381 | Washer mudwing repair M6x1,5, A2
7504, 4,8x13, galv. 936 | 9073149 | Nut wing nut M6, A2 2
866 | 4287620 | Screw pan head tapping, Philips DIN 7981, 946 | 4286728 | Screw , socket head cap DIN 916
4,2x13, nickle pl. 949 [ 0142975 | Screw socket head cap M6x20, A2 6
877 14285135 ?gg%w,\t,%p;'fg ggﬁ]gon head flange DIN 950 | 4285120 | Screw taptite, thread roling DIN 7500
880 | 9008178 | Screw hexagon head DIN 933 M5x8, A2 951 | 8071043 | Nut hexagon flange, knurled
881 [ 0141246 | Screw hexagon head M6x12, A2 952 | 6962187 \C/;V:ﬁ/hgrtgtljdwing repair M8x1,5, Elec.
885 | 4268324 | Screw button head Mdx3, A2 953 | 0197807 | Screw cheese head M&x30 galv.

Exploded views TG4 and TG110 form 9124235 rev. 01/2017 Page 21



EXPLODED VIEWS AND PARTSLISTS

-jado

)
0 2=
o -

L X )
e

TG110 AND TG4, HEATING

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 22



EXPLODED VIEWS AND PARTSLISTS

-
-

o
o
[ ]

e

fri-jado

TG110 AND TG4, PARTSLIST HEATING

Pos | partnr. Description VO :]E a1 | ,".E r-i ority Comment
1 9070581 Fan G2S150AB56.42 XD 230V 60Hz wire 550mm | 1 pc 1 Thermistor protected.
ST T AN TIes __ [ 208V models only.
1 9070125 Fan G2S150AB08 43 50 Hz 220V wire 559mm i pc 1
9175008 Heating element 900W 230V 2 pc 1 Only in Solid Back
9040015 Heating element 1,5 kW 230V 2 pc 1 only in Pass Through
9040625 Heating element 1,5 kW 208V 2 pc 1 USA & JPN only
17 9070531 Thermostat 50-250°C, 1-pole 2 pc 1
18 9178508s | Knob, thermostat, ass. 2
150 [ 9110153 Fan blade 1 pc
151 9073150 Nut wing nut Din 315 M6, left threaded 1 pc
152 19045188 Air guide plate 1 pc TG-110PT + TG-4
153 [ 9045190 Air guide plate 1 pc TG-110 SB only
154 19110072 Cable clamp 11503-100-300 ZI-GE 2 pc
155 | 9294067 Mounting plate sensors 1 pc
156 | 9041354 Air channel 1 pc
Fasteners
Pos | Part number | Description Qty Pos | Part number | Description Qty
800 |4280107 Bolt M6x20 ZP 888 6962153 Washer mudwing repair M6x1,5,
801 | 4289559 Washer serrated lock,ext. teeth DIN Elec. Galv. Steel
6798, M6x0,6 galv. 890 (9172053 Nut-plate 14079 M5 zi.s
804 [ 4285092 Nut hexagon self-locking 894 (0211520 Screw hexagon head M5x12
805 4288232 Screw mushroom head, with flange 895 |[0144359 Locknut M5, SS
Mox12, A2 896 | 4285408 | Nut hexagon domed cap DIN 1587
812 19087570 Nut hexagon, tenziloc DIN 985 M5, M5x10, Brass nickle plated
galv. 898 |9073987 | Washer M8, SS 28x@25
829 [ 4280558 Screw M5x16, SS Slotted wide head 002 | 4288319 Screw taptite pan head, Pozidriv,
833 [ 0142307 Nut M4, SS M6x20, galv.
834 (4311110 Washer plain, d2 3 x d1 SS A2 DIN 908 [ 9006930 Lockwasher M4, countersunk SS
9021 M5x1,2, A2 serrated
835 [ 0142111 Washer plain DIN 125 M6x1,6, A2
837 | 0195910 Nut hexagon domed cap, brass, 910 4287520 g}/:sher plain DIN 125 M4x0,8, Mes-
nickel plated DIN 1587 M6 g
847 | 9070688 | Screw hexagon head DIN 933 94285020 | Rut hexagon DIN 934 Mx3,2, Brass
M8x12, A2
864 |[4285319 Screw hexagon head, drilling, collar 915 | 8047381 Washer mudwing repair Méx1,5, A2
DIN 7504, 4,8x13, galv. 936 |[9073149 Nut wing nut M6, A2 2
866 | 4287620 Screw pan head tapping, Philips DIN 946 | 4286728 Screw , socket head cap DIN 916
7981, 4,2x13, nickle pl. 949 | 0142975 | Screw socket head cap M6x20,A2 | 6
877 14285135 8?,{167W5Ba(§ft't,\,‘f5;‘féag§3_head flange 950 | 4285120 | Screw tapite, thread roling DIN 7500
880 | 9008178 | Screw hexagon head DIN 933 M5x8, 951 8071043 | Nut hexagon flange, knurled
A2 952 |6962187 Washer mudwing repair M8x1,5,
881 | 0141246 | Screw hexagon head M6x12, A2 Elec. Galv. Steel
885 | 4288324 Screw button head Mdx8, A2 953 [ 0197807 Screw cheese head M4x30 galv.

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 23



(1))

EXPLODED VIEWS AND PARTSLISTS

TG110 AND TG4, SHEET METAL

*Solid back only

=

805

Page 24

Exploded views TG4 and TG110

form 9124235 rev. 01/2017



\
[
[

EXPLODED VIEWS AND PARTSLISTS 0%
** fri-jado
TG110 AND TG4, PARTSLIST SHEET METAL
Pos | partnr. Description VO EE a1 | f.‘f r_i ority Comment
9045007 Cover plate top N _1_ pec 1 Only TG110
9175262 Top panel | »NC Only TG4

202 | 9045065 Plate fan

203 | 9175101 Ceiling Welding ass.

203 | 9041090 Ceiling

204 [ 9041011 Panel outer, left

205 | 9175097 Trunnion hinge

206 | 9045015 Side panel left

207 [ 9041320 Mounting plate insulation

208 [ 9041192 Reinforcement plate operator side bottom

209 | 9045023 Side panel right

210 19041184 Reinforcement plate customer side

212 19041312 Reinforcement plate bearing
9045057 Front bottom, customerside
9175261 Underframe Bottom, customer side

215 | 9048267 Customer side panel TG 110

215 [ 9178308 Ass. Frontpanel TG 4M

216 | 9175024 Back panel inner

217 19175025 Back panel

219 [ 9041362 Mounting plate

220 19041029 Panel outer, right

9045324 Mounting plate electricity

9175277 Electrical panel

222 19048048 Control panel TG 110H

222 |9178309 Ass. Operation panel TG 4M

9045049 Front bottom, operatorside

9175260 Underframe Bottom, operator side

224 | 9041142 Bottom plate

224 9175017 Bottom plate, coated

225 | 9044815 Drawer TG101

226 19070662 Wing screw M8x30 nickel-plated

227 | 9070777 Brass disc @30 with inner hexagon M5x12

229 19070670 Ring viton

230 | 9070688 Bolt M8x12, SS

235 19082910 Rubber foot 40 mm h=40 mm

236 | 9174696 Shim for legs TG110

237 |1 9175291 Cover plate Lighting

pC TG-110 SB only
pC TG-4 + TG-110 PT

pc Only TG110
pc Only TG4
pc Only TG110
pc Only TG4
pc Only in SB
pc Only in SB

_\_\_\_\_\_\_\_\r\)_\_\_\_\|
©
o

pc Only TG110
pc Only TG4
pc Only TG110
pc Only TG4
pc Only TG110
pc Only TG4

[ NG I S BN N Gy QUG I EEy Ty I G I G S REEG [N JIE G S (NIEG JUIEG JNIEQ JEIEG NG R JEEN
el
o

pc Only TG4 SB

800 -999 => For Fasteners, see previous pages

Exploded views TG4 and TG110 form 9124235 rev. 01/2017 Page 25



P EXPLODED VIEWS AND PARTSLISTS
** fri-jado

TG110 AND TG4, INSULATION

Y 248
248 246
246
245 246 243
240 <
243
244
/< ||
/ 242
241
X 244
Y,

Page 26 Exploded views TG4 and TG110 form 9124235 rev. 01/2017



\
[
[

EXPLODED VIEWS AND PARTSLISTS ,0°°®
** fri-jado
TG110 AND TG4, PARTSLIST INSULATION
Pos | partnr. Description VO :]E a1 | ,".E r-i ority Comment
240 ] 9040131 Ass. Insulation TG 4M 1 pc
241 [ 9043113 | Insulation left side TG 4M TR ITZOR /AN RTR]
242 |9043112 | Insulation leftside smal TG4M |2 |pc - -
243 19043115 Insulation right side above TG 4M 2 pc
244 19043114 Insulation right side below TG 4M 2 pc
245 19043118 Insulation Top between lamps 2 pc
246 | 9043116 Insulation Top small TG 4M 4 pc
247 9043119 Insulation Top middle TG 4M 1 pc
248 19043117 Insulation Top TG 4M 2 pc
Fasteners
Pos | Part number | Description Qty Pos | Part number | Description Qty
800 |4280107 Bolt M6x20 ZP 888 6962153 Washer mudwing repair M6x1,5,
801 | 4289559 Washer serrated lock,ext. teeth DIN Elec. Galv. Steel
6798, M6x0,6 galv. 890 (9172053 Nut-plate 14079 M5 zi.s
804 [ 4285092 Nut hexagon self-locking 894 (0211520 Screw hexagon head M5x12
805 4288232 Screw mushroom head, with flange 895 |[0144359 Locknut M5, SS
Mox12, A2 896 | 4285408 | Nut hexagon domed cap DIN 1587
812 19087570 Nut hexagon, tenziloc DIN 985 M5, M5x10, Brass nickle plated
galv. 898 |9073987 | Washer M8, SS 28x@25
829 [ 4280558 Screw M5x16, SS Slotted wide head 002 | 4288319 Screw taptite pan head, Pozidriv,
833 [ 0142307 Nut M4, SS M6x20, galv.
834 (4311110 Washer plain, d2 3 x d1 SS A2 DIN 908 [ 9006930 Lockwasher M4, countersunk SS
9021 M5x1,2, A2 serrated
835 [ 0142111 Washer plain DIN 125 M6x1,6, A2
837 | 0195910 Nut hexagon domed cap, brass, 910 4287520 g}/:sher plain DIN 125 M4x0,8, Mes-
nickel plated DIN 1587 M6 g
847 | 9070688 | Screw hexagon head DIN 933 94285020 | Rut hexagon DIN 934 Mx3,2, Brass
M8x12, A2
864 |[4285319 Screw hexagon head, drilling, collar 915 | 8047381 Washer mudwing repair Méx1,5, A2
DIN 7504, 4,8x13, galv. 936 |[9073149 Nut wing nut M6, A2 2
866 | 4287620 Screw pan head tapping, Philips DIN 946 | 4286728 Screw , socket head cap DIN 916
7981, 4,2x13, nickle pl. 949 | 0142975 | Screw socket head cap M6x20,A2 | 6
877 14285135 Sf,{le7W5th(§’,t't,v‘f5;‘féag§C_head flange 950 | 4285120 | Screw tapite, thread roling DIN 7500
880 | 9008178 | Screw hexagon head DIN 933 M5x8, 951 8071043 | Nut hexagon flange, knurled
A2 952 |6962187 Washer mudwing repair M8x1,5,
881 | 0141246 | Screw hexagon head M6x12, A2 Elec. Galv. Steel
885 | 4288324 Screw button head Mdx8, A2 953 | 0197807 Screw cheese head M4x30 galv.

Exploded views TG4 and TG110 form 9124235 rev. 01/2017

Page 27




3
A3

)
o

I Geom tolerance

9170870

‘ART_NUMBER

|

I Sufce reatment

PROECT 917

BLOWER
Wire identification M1

REMARK

e eance
Circuit diagram TG-110 M/ TG-4M

El-
o E|l= =
MEl S
M000L o HE
= < S -
Z|& .
SE gw g
slsff (4| @ (&S
clel [EE

19

S2

TIMER

B/P3

2

B3
15

19

28

20

$3

S4
IN~230

@J_

16

DELEVERY CONNECTION
2 3
= XG)

e 60

u [V K]
3N~400V

Lé

250 O
S
— @

011

Pl
0 I1—|2

B/P2

OWIZ

B/2

16
14
L
5 Q
M1 3
MOTOR
&

14
15

3~230V
3~200V

12

P1

2

10

B/P1

== |=
2o — =2 |5

P3

0 11

2

1 Mooot I

33
N

MO0SL

P4

011

2

11

E4

MO0SL

1K)
13

m
L1
7
0 \_IZ 0 W_IZ 0 \_IZ
P5

01

S1

S1

Page 28

Electrical diagrams TG4 and TG110 form 9124236 rev. 01/2017



Page 29

v | 3 _ 9980£16 WL/ W 01191 weberq Buay oyl 000 T Y - — — — — —
fiy e SN LY NOLdDS30 ‘ﬂo@ N00Z~¢ _
] NogT~¢ _
9980/ 16 HIANONONINYSQ 16 13rodd (ML w @
60022001 e paseapy Sws ww N _
Siapliug  aaNokady e EEENON L4 LN
/ THERLAN _
." |
. ULI0} WO Ju3LEas) xepne AULI|0) U 3jdouud o]
I"d , > - éémx, > EILOE izgmﬂw“
$10]03 ppy SLozTIY0| %0
10J0W 510]0 buuim abueyd 910ZL0EL| SO
o
0¢ Ik N 0 8
—_ —_ 9 0 6l
E/ILN 1D
1YYLSOWYIHL 1S D019 NOILDINNOD
U L 1D
| XnjeAleq O
[ PEG (V)3LIHM/ € LA
2 I & !
| umola A1IHM/ T
m _ [ — 9 14 € S [4
o) C NMOYg / L : e
_ HOLOW
< | . ddoysom xnjened | ] N__ H _ _
(@) . 2y pd & WU td d W
2| = 4
< —
Plv _— 14 € [4 |
_nm = w 4
FV 14
3| B
w = ooyl
o g
m 4 4IMO1d 17
= _m_ W 4]
o’ [
— 143 I L I3
< L4 L4 8§ 6 |/
o A7)
2 =
g g g
1 E |
3 |= S =
= g g
= m w ®M,_n® m_:®m_:® _m _ ¢
TS ’
—/ —/
_m_ N LLYM00SL _m—
o¢ SINIWITI ONLLYIH ¢ 8¢ 4 ) 0¢ < _ 1YYLISOWYIHL

form 9124236 rev. 01/2017

Electrical diagrams TG4 and TG110



ELECTRICAL DIAGRAMS

o
o
o
<
)
=
=)
o
14
)

Y| 3 6780L16 Y90 A807 W01 1-9L weibeig ymoiny OPEf-3y o0
5 it BENNN L8V NOL4ISI bﬂ@t
SHVIAY
16 DIodd [HEELY < w @
ssalbolg U S ww N

@N0HdY

U3(00Y Nk

NN L4 WL

e

U0, W09 _ waweRnpg _

U] U3 _

N80T~ 1 N80T~ ¢

pmal e Lofs [efe ]
aNfeA 1D Sl0CTLT0| S0 | o
T T I
| N_J 0 N_J 0 N_J 0 |
| s
> AV
£l
N 1z
T h—
0L vol £l
4 8z 4
4 1l LE
N@ g - I
€ : -
a 0¢ 3 Z 3
. gl £ g
E ¥
3 ! a
%* e A
I £
uw T T aQ T Tal |
_ | L
P it LY DS I
0C [l ﬁ_ 9l 3 7 8
g mu 7
- Sl 91 l
o - 4 ) e — — e — — | —_— — - — 1
_ /4 | e 4 S 9 |_
| ER R T o) g o) g o (TS
R R DR N N I I
€ [4) € | 4
6l

form 9124236 rev. 01/2017

Electrical diagrams TG4 and TG110

Page 30



ELECTRICAL DIAGRAMS

WIRING DIAGRAT

€Y

s

a _ 8V80/16

NN 14

S0 ABOT I 01 1-01 weiBeiq buupy

8Y80L16 NN

116 D0k

S0079'LT

ssalbosgu] - snuws [T

=@

@N0kd

[T

HIBNON LY TVRELYN

TR

)

wawean RG _

e} 19

apipuyd o,

Wiy

oy | Ny

€l
@ |

dAYoL
13504

Xnjenied
LN

[l 8l
@ 91 7l
dWY0L dWY0L
£39n4 [EN|E]
[ Ke)

P (V)13LHM/ €
Umos 4 - JLUHM/ T
abueiq NMOYS/ |

ddoydsoin XnjeAleq
[43 Il L€ 143
LA LA
N N
L1¥M00S L
SINIWITIONILYIH

HOLOW

44 4

4Imoa

A80Z~ 1

N80T~ ¢

_
jDBREE

]!
|

4
6L 9 1 € S 4 |
vd 64 W W u Id 5d vd €
¥ € | vt LT L9 H_
8 6 I
L B v Iy vl gl LE 9l 8 L
lolol@ TR 6
NN (o
T A4 @)
12|2]2.
T ¢ w6
g/ bl ©)
4 Ly /[T TR €)
8¢ 0¢ [O ]
HOLDVINOD
30079 NOILINNOD
0¢ 1€
& YINIL
1VISOWYIHL : vs
[b] 1D
44 4
9¢ = 000L LHBM ZLeVNO =1 ¢ wg/se i€ _ e
30IS YINOLSND g H_
¢ =] e - T al | IVISONY3HL
3015 IS

Page 31

form 9124236 rev. 01/2017

Electrical diagrams TG4 and TG110



. ELECTRICAL DIAGRAMS

17

-
§<
. i
2| B
5
=|8
H o >
B £
H 3| <
E BB 2
— HERS
HEEH
/;\ g 2|3 s
= HE = 2
[¥a) E S = =
X S =
= R 2 2
AR E s
HEE g
EH g
218 <
E
{ MO00L % k13
O L
o o~ . < g
HEEEE

19

28

IN~230V

S2

20
S3
s4
4
o666

@J_

TIMER

16

DELEVERY CONNECTION
e ©
d b
© 6 6
LoB
3N~400V

1

E

o ~ <
> 3 &S| =
= S Cal —
= O<
o

3
P
ol 12

1
16
14

2
M1 3
MOTOR
O

B/P2
ol |
B2
14
15
330V
3200V

12
10

2
10

B/1

B/P1

P3
5
m
L1
7
0 1_|2 0 1—|2 0 1—|2
P5

Pl

3

0l

9

\LZ
l

2

MO006

1
011
7
32
£

2

M006

P4
6
1K}
13
4

2
0l
8
34
B
37

Page 32 Electrical diagrams TG4 and TG110 form 9124236 rev. 01/2017



ELECTRICAL DIAGRAMS

WIRING DIAGRAT 104

&Y

s

b _ €/80/16
3

N L8Y

(6) Wt-OL weseig by

NOUdd$30

Py

S

€/80/16  HHNNNONAYE

16 Dok

(S

60007001 e

paseajpy SIS

ww I

=4

SI9PIiUS  QaNOked

SIRpiug  Nea

BN L8y YRALYN

AL

e} W0 _

Wawiean g _ Ui} 19 _

adoud oL

Y

WMy

OISV

(VJ3LIHM /€
JLHM/ T

NMOYd /|

9§ S
4 4

4IMoTd

11¥M 006
SINIWIT3I ONILYIH

N/

HOLOW

SERVICE SIDE

QUARTS LAMP 1000 W

e

9%

AOOY~NE [ ]
g 1 _ _

> o6 e ol
elee e
€ 4 3

|||||| S T R A A R
(@)
0¢ & LN o 8 <
— - Sy 9¢ w 0T o6l
€N 1)
[— : v 3078 NOLLYINNO)
UIN 7l 1)
[ O]
4!
6l 4 9 14 € S 4 |
T 2 ¥ 4| ld Sd ¥d €d
| L IN l
Gl vl 0l
Gl
99
4
8 6 L
M%)
IR
Q\2|D|D I
T | ] s
8t 44 Y| o€ | | IVVLSOWYIHL

Page 33

form 9124236 rev. 01/2017

Electrical diagrams TG4 and TG110



ELECTRICAL DIAGRAMS

<
o
o
!
o
=
=
O
2
o

m<_ B} _ 1S60£16 Vel Wr-OL WeiBeig i OPefM) o0

375 A3 HIGNON L8Y NOULI¥ISIQ lﬂﬂ“ﬁ
]

1S60LL6  ENNNONIRD 116 LAk o]y W@
6002001 0 ssalbolgu] s [T

QN0YddY

[T

BN L8y YLV

WAL

e} W0

U119 _

adoud oL

NNy

EILE

NOISIAY

NOET~NL

L $10]03 pappy SLOTZLYO[ €0 NOLLIINNOD AY3ATTIQ ]
C N
14
™ G| T« T w| T ]
| N_\_ 0 N_\_ 0 N_J 0 |
| | 1S
@ @ Lo_wf oo
4
¥IMOT8 YOLOW 0l
0l
8C
& (o4 Il LE
[ 5 & i
)| v £ N_s_
0¢ nemgpis % L m m m
\.|— s % Ty L
. u_1 m‘N 13 2] a
| .| O -
It € |ne
I €S "l o
w Ta" T a0 T Tal |
| ' I _ _ 3}
4 [E4Y Y E
4 0¢ 9l 6 L 8
; S ;
Sl 9l 4
¢« e - _ _ 1 - |- - __ __ | 41— 4 __ __
_ €/8 | U8 [4 § 9 _
_ e e gy oy o) g0 s
_ €d/a Id ud/a ld €d d _
3 4! € | [4
6l ¢
4 I
|

form 9124236 rev. 01/2017

Electrical diagrams TG4 and TG110

Page 34



ELECTRICAL DIAGRAMS

WIRING DIAGRAN

m<_ B _ (85)011-91 wesbeiq Suuy OP®H oo
328 ¥ YIBNNN LY NOLLJIDS30 bomi
SNV
€/80/16 439 NIMVHQ L1610 [HAELY
60027001 w0 ww I W@
SI3PMUS A0k BE HIBNON L4 TIERL
TVIELW
WY L) NOISIAZY
10J0W 510]03 buim abueyd 910ZL0€L | SO
XnjeAleq
yoelg (V)3LIHM /€ LA
umos? I1IHM/ T
abue’ NMOYE / | :
1 — HOLOW
ddoydsosn XnjeAle
43 I L€ e
94 4 LY ) 4 &
4] 4]
4IMO1d
N —/
L1¥M 006

SINIWITIONILY3H

SERVICE SIDE

14

QUARTS LAMP 1000 W

o]

9¢

N

A00P~NE |l

g n __

ee el

(@)
o ¢ VIN 0 8T
— e 74 w 0 6l
¢/LN 1
1VVISOWYIHL ¥S XD079 NOILDINNOD
: U bl 1
[O ]
u
] 9 14 3 S 4 |
¥d 2_ a_ __ u“ ld 5d vd €
/_®__®_.wo<\ ¢IMIN1_ LLLMILm
0008 ©6
o7 8t ({3 _I_
€ v 0l L€ 9l Il 8 L
g 9 I 6
4]
6 [
X 8 6 L
ololol@
[T T 1] 1y
012|2|@ ’
ve €9 ¢
8¢ 4] Y| o€ 144

1YVISOWYIHL

Page 35

form 9124236 rev. 01/2017

Electrical diagrams TG4 and TG110



o

ri-jado

/o
0

Fri-Jado B.V. ® P.O. Box 560 @ 4870 AN e Etten-Leur ® The Netherlands  tel +31 76 50 85 400 o fax +31 76 50 85 444 e info@frijado.com ® www.frijado.com

torm 9124235 rev. 01/2017




